LEG PRESS
MACHINE

JIDHINAS©



https://manuals.plus/m/1736eb1058301d7d7ace98591d4b43567ddd20137c117c9c47fa61d0585fe010

PARTS LIST

IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATELY:
HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

1. arv|2, arv|3. arv| 4, | arv|5, o T
il
T &
, '“x.:-';;,l Eiomn o """-1--]]
:.' _:._._.;\; d_;""\-.\_' -
# Y |PLATE STORAGE i
MAIN FRAME MAIN SLIDER ANGLED SLIDER FRAME TRIANGLE FRAME
6. 9. Q1Y110. Qry
:“"'W‘I.I } x1 x2
“. & . _}f:.’é'.' . |
.\\_ +55 -._...
. 3:?’5‘: ?/ "|| L
3 TRk dim e
R 5 e e
= et
FRONT FEET REAR FEET PLATE LOADER FOOT REST HANDLE BARS
1. Q1Y (12, QTY(13. Q1Y (14, QTY(15, . Qry
x1 x4 X o X 2y x1
# - prd { :'?
o I ! "o Y ' I
e I3 L o ] |
:;Jﬂ H TR e >4 'i'l‘.ll
‘:H.__.'_“-I Il ., L o _Q_.-;.-" -Ir,
-\...'!""'-1_.?' .-r ="' JJ"" - w
UPPER PULLEYS OVAL WASHERS PULL DOWN BAR LEG REST BAR MID PULLEYS
16. SLMI VA Q1Y |18. Q1v119. Q1v|120. S LA
x1 (_- e x1 (_- o x1 x1 v . x1
r f’ SMALL ~
95" UPPER CABLE 72" LOWER CABLE LOWER CUSHION SEAT FRAME
21. Qry(22, Qry(23, Qry|24, . QmY|25, Qry
. x2 " x1 x1 "_‘I"F:'- x1 ) : x2
I ;;*’P r :«*, S
. / .-"'-. /" . r :-’
he - - -
e - o _.-"'-. __.-'"’-"" -
FOAM PADDING FOAM PADDING _f;// e ADJUSTMENT
SMALL LARGE MAIN SEAT MAIN SEAT FRAME PINS
26. ~—-% QTY(927. QTY|28. QTY|29. QTY(30. QTY
6 ! } x4 7 pf x1 8 x1 ° _ x2 30 x3
J | 74 / L) ()
b A i s
1 S < =
Ly *'/’ s }‘r ﬁ"'
CARABINERS EXTENSION CHAIN |ADJUSTMENT PIN 2" CLIPS 1” CLIPS




PARTS LIST

IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATELY:
HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

QTY
x1

3.

ANGLED SIDER

32.

EXTENSION 2" Converter
QTY QTY QTY QTY QTY
A' x2 B' x2 C. x4 D' x2 E' x4
— - semsse | 1w | [—
M10x130 BOLT M10x100 BOLT M10x90 BOLT M10x70 BOLT M10x45 BOLT
QTY QTY QTY QTY QTY
F. x1 C. x1 H. x2 I. x8 J. x26
—m —m oy [
M10x40 BOLT M10x20 BOLT M8x20 BOLT M6x15 BOLT M10 WASHER
QTY QTY
I' x2 J' x11
M8 WASHER M10 NUT

@SYNERGEE' | LEG PRESS MACHINE




HARDWARE SIZING CHART

QTY
M10x130 H‘
BOLT ! | 8
M10x100 | (| bl
BOLT i i | 8
M10x90 | — ar
BOLT i 8
miox7o0 | ! v
BOLT L Wil 8

QTY
M10x45
BOLT 8
M10x40 U A bl
BOLT 8
M10x20 v
BOLT 8
M8x20 bl
sorr | | 8

. QTY

M6x15 o
BOLT 8

@SYNERGEE' |LEG PRESS MACHINE




ASSEMBLY STEP PART GUIDE
STEP: 1

PART NAME QTY

Main Frame

1
Triangle Frame 1
M10x70 Bolt 1
MI0 Washer 2
M10 Nut 1

|- (O|o |~ | &

@SYNERGEE' | LEG PRESS MACHINE



ASSEMBLY STEP PART GUIDE

STEP: 2 PART NAME QTY

Plate Storage Frame

Front Feet

N|o |~ |#

Rear Feet

N

Oval Washers
M10x100 Bolt
M10x90 Bolt
M10 Washer
M10 Nut

|l |0 |m
N oo [N ]|=|—]|—

@SYNERGEE' |LEG PRESS MACHINE




ASSEMBLY STEP PART GUIDE
STEP: 3

H PART NAME QTY
2. | Main Slider 1
3. Angled Slider 1
4. | Adjustment Pins 2

@SYNERGEE' | LEG PRESS MACHINE



ASSEMBLY STEP PART GUIDE

# | PART NAME QTY

8. Plate Loader

1

Foot Rest 1

- 1‘:._#;,\'..' 14. Leg Rest I?ar ‘ 1
p LY 31. | Angled Slider Extension 1

. R E. | MI0x45 Hex Bolt ]
\ J. M10 Washer 2

H"H. \ Lm0 Nut ]

@SYNERGEE' |LEG PRESS MACHINE




ASSEMBLY STEP PART GUIDE
STEP: 5

# | PART NAME QTY

11. Upper Pulleys

1

E. M10x45 Bolt 3

J. M10 Washer 6

L. MI10 Nut 3
N\

@SYNERGEE' | LEG PRESS MACHINE



ASSEMBLY
STEP: 6

STEP PART GUIDE

H# PART NAME QTY
15. [ Mid Pulleys 1
17. 95" Upper Cable 1
26. | Carabiner 2
r -------------------- 1
| |
| |
! B E‘ . | START N
1 k; 'l ; ! I o [ :1& ‘:5' a
| . 1
V7 ll‘l | .
I 1 =
"-." ) LI|
1 Yo )
b 5 H'-. It
! \aica o b fh/:' ]
| e R ™
SO I"'. "'_ 3 E
I \ e ¥ N d
| i y i
, g F N
I i) § ?; a
I 15 R I
I 'o._._.r -.
[T 'O| \.H\
END W, g

@SYNERGEE' |LEG PRESS MACHINE




ASSEMBLY STEP PART GUIDE
STEP: 7

# | PART NAME QTY
16. [ Single Pulley

18. [72" Lower Cable
F M10x40 Bolt
G. M10x20 Bolt
J

L

1
1
1
1
M10 Washer 4
M10 Nut 2




ASSEMBLY STEP PART GUIDE
STEP: 8

# | PART NAME QTY
10. Handle Bars 2
i 23. | Main Seat 1
l . i 24. | Main Seat Frame 1
t 5 A. | MI0XI30 Hex Bolt 1
I M6x15 Bolt 4
J. M10 Washer 2
L M10 Nut 1

@SYNERGEE' |LEG PRESS MACHINE



ASSEMBLY STEP PART GUIDE
STEP: 9

# | PART NAME QTY

19. Lower Cushion

20. Small Seat Frame
28. Pin

1
1
1
1
M6x15 Hex Bolt 4
2
1

A. M10x130 Hex Bolt
l.

J. M10 Washer

L. M10 Nut




ASSEMBLY STEP PART GUIDE
STEP: 10

# | PART NAME QTY
2. | Foam Padding Small 2
22. | Foam Padding Large 1
H. M8x65 Bolt 2
M8 Washer 2

@SYNERGEE' |LEG PRESS MACHINE



STEP PART GUIDE

PART NAME

>
el
1]
=
L
N
%)
<

QTY

Pull Down Bar

Carabiner

Extension Chain

2" Clip
1" Clip

2" Converter

H
13.
26.
27.

29.
30.
32.

O'---------_-..---"-"

I
I
I
I
e

.-f_1-
U

@SYNERGEE' | LEG PRESS MACHINE



